
No. 24-2123 (Lead) 
Also Filed In Nos. 24-2215, 24-2225, & 24-2494 

 
UNITED STATES COURT OF APPEALS 

FOR THE EIGHTH CIRCUIT 
_______________________________________________ 

SOUTHWESTERN ELECTRIC POWER COMPANY, et al., 
 
Petitioners, 

v. 
 

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY, and 
MICHAEL S. REGAN, Administrator, United States Environmental Protection 

Agency, 
 

Respondents, 
 

CLEAN WATER ACTION, SIERRA CLUB, WATERKEEPER ALLIANCE, INC., 
NATURAL RESOURCES DEFENSE COUNCIL, INC., ENVIRONMENTAL 

INTEGRITY PROJECT, PENNENVIRONMENT, INC. and PRAIRIE RIVERS 
NETWORK, 

 
Respondent-Intervenors. 
 

_______________________________________________ 
RESPONDENT-INTERVENORS’ RESPONSE TO UTILITY AND STATE 
[...]
Winyah Generating Station 7411 SE Unit-1 SI 315 $0 $0 $0 NA NA NA 
Winyah Generating Station 7411 SE Unit-3 SI 315 $0 $0 $0 NA NA NA 
Winyah Generating Station 7411 SE Unit-4 SI 715 $0 $0 $0 NA NA NA 
Seminole Generating Station 7785 SE Unit-1 CP+LRTR 891 $0 $0 $0 NA NA NA 
Plant Scherer 8179 SE Unit-1 CP+Memb 891 $0 $0 $0 NA NA NA 
Plant Scherer 8179 SE Unit-2 CP+Memb 684 $0 $0 $0 NA NA NA 
Pleasants Power Station 8281 SE Unit-1 SI 684 $0 $0 $0 NA NA NA 
Pleasants Power Station 8281 SE Unit-2 SI 500 $0 $0 $0 NA NA NA 

Appellate Case: 24-2123     Page: 6      Date Filed: 08/20/2024 Entry ID: 5426423 



Memorandum 
February 28, 2023 
Page 4 

Table 2. Unit-Level Cost Estimates for FGD Wastewater Treatment Under Regulatory Option 1 

Plant Name 
Plant 

ID 
Unit ID 

Treatment 
Technology 

Capacity 
(MW) 

Capital 
Cost 

Annual 
O&M 
Cost 

One 
Time 
Cost 

Recurring O&M Costs 

5-
Year 

6-
Year 

10-
Year 

Miami Fort Station 8308 SE Unit-2 SI 500 $0 $0 $0 NA NA NA 
Miami Fort Station 8308 SE Unit-3 SI 681 $0 $0 $0 NA NA NA 
Jeffrey Energy Center 8353 SE Unit-1 CP+LRTR 681 $0 $0 $0 NA NA NA 
Jeffrey Energy Center 8353 SE Unit-2 CP+LRTR 681 $0 $0 $0 NA NA NA 
Jeffrey Energy Center 8353 SE Unit-3 CP+LRTR 1,110 $0 $0 $0 NA NA NA 
Belews Creek Steam Station 8661 SE Unit-1 CP+LRTR 1,110 $0 $0 $0 NA NA NA 
Belews Creek Steam Station 8661 SE Unit-2 CP+LRTR 270 $0 $0 $0 NA NA NA 
F.B. Culley Generating Station 8965 SE Unit-3 CP+LRTR 816 $0 $0 $0 NA NA NA 
John E. Amos Plant 9161 SE Unit-2 CP+LRTR 1,300 $0 $0 $0 NA NA NA 
John E. Amos Plant 9161 SE Unit-3 CP+LRTR 816 $0 $0 $0 NA NA NA 
John E. Amos Plant 9161 SE Unit-1 CP+LRTR 555 $0 $0 $0 NA NA NA 
Fort Martin Power Station 9225 SE Unit-2 CP+LRTR 552 $0 $0 $0 NA NA NA 
Fort Martin Power Station 9225 SE Unit-1 CP+LRTR 411 $0 $0 $0 NA NA NA 
Roxboro Steam Plant 9391 SE Unit-1 SI 657 $0 $0 $0 NA NA NA 
Roxboro Steam Plant 9391 SE Unit-2 SI 745 $0 $0 $0 NA NA NA 
Roxboro Steam Plant 9391 SE Unit-3 SI 745 $0 $0 $0 NA NA NA 
Roxboro Steam Plant 9391 SE Unit-4 SI 1,300 $0 $0 $0 NA NA NA 
W H Zimmer Station 9475 SE Unit-1 SI 806 $0 $0 $0 NA NA NA 
PPL Montour 9805 SE Unit-1 SI 819 $0 $0 $0 NA NA NA 
PPL Montour 9805 SE Unit-2 SI 230 $0 $0 $0 NA NA NA 
Dallman 9971 SE Unit-4 CP+LRTR 701 $0 $0 $0 NA NA NA 
Elm Road Generating Station 56068 SE Unit-B CP+LRTR 701 $0 $0 $0 NA NA NA 
Elm Road Generating Station 56068 SE Unit-A CP+LRTR 680 $0 $0 $0 NA NA NA 
SI = Surface impoundment 
CP+Memb = Chemical precipitation followed by membrane filtration. Indicates an EGU that has opted into the voluntary incentives program (VIP). 
NA = Not applicable 

Appellate Case: 24-2123     Page: 7      Date Filed: 08/20/2024 Entry ID: 5426423 



 
 
 
 
 

Exhibit 3 
 

  

Appellate Case: 24-2123     Page: 1      Date Filed: 08/20/2024 Entry ID: 5426423 



 

 
MEMORANDUM 

 
TO:  Steam Electric Rulemaking Record – EPA-HQ-OW-2009-0819 

FROM:  U.S. EPA  

DATE:  April 22, 2024 

SUBJECT:  Technologies for the Treatment of Flue Gas Desulfurization Wastewater, Coal 
Combustion Residual Leachate, and Pond Dewatering – 2024 Final Rule - DCN SE11695 

 
 

The U.S. Environmental Protection Agency (EPA), with the support of ERG, collected information on 
technologies available for the treatment of power plant wastewater, including flue gas desulfurization 
(FGD) wastewater, combustion residual leachate (CRL), and technologies for pond dewatering. This 
memorandum is a compilation of treatment technology information gathered since the 2015 rule. 
Organizationally, this memorandum is a compendium of individual appendix documents, one for each 
technology and/or vendor. As noted in the Technical Development Document for Final Supplemental 
Effluent Limitations Guidelines and Standards for the Steam Electric Power Generating Point Source 
Category (TDD), the EPA determined that CRL from landfills and surface impoundments includes similar 
types of constituents as FGD wastewater, although the concentrations of the constituents in CRL are 
generally lower than in FGD wastewater (U.S. EPA, 2024). Based on this characterization of the 
wastewater and knowledge of treatment technologies, the EPA determined that certain treatment 
technologies identified for FGD wastewater could also be used to treat CRL. 

Table 1 lists the treatment technologies summarized in this memorandum. For each technology, the table 
identifies the relevant appendix name and the wastestreams (FGD wastewater, leachate, or pond 
dewatering) the technology has been demonstrated to treat to date (as opposed to which wastestreams 
the technology is capable of treating). For leachate, the table also indicates whether the technology has 
been demonstrated for CRL and/or for municipal landfill leachate. 

Table 1. Treatment Technologies 

Vendor and/or Treatment 
Technology Name 

Location of 
Technology 
Summary 

Wastestreams Treated 

FGD Wastewater Leachate Pond Dewatering 

Aquatech Thermal Technology Appendix A ✓   
BKT FMX Membrane Technology Appendix B ✓   
Envirogen Technology Appendix C ✓   
Evoqua Technology Appendix D ✓   
Frontier Technology Appendix E ✓   
GE Alstom Spray Dryer 
Technology 

Appendix F ✓   

Heartland Technology Appendix G ✓ ✓ 
(CRL, municipal 

landfill leachate) 

 

HPD Thermal Technology Appendix H ✓   

KLeenWater Technology Appendix I ✓ ✓ 
(CRL) 

 

Mitsubishi Spray Dryer 
Technology 

Appendix J 
 

✓  ✓ 

Appellate Case: 24-2123     Page: 2      Date Filed: 08/20/2024 Entry ID: 5426423 



Memorandum 
April 22, 2024 
Page 2 

Table 1. Treatment Technologies 

Vendor and/or Treatment 
Technology Name 

Location of 
Technology 
Summary 

Wastestreams Treated 

FGD Wastewater Leachate Pond Dewatering 

New Logic Membrane 
Technology 

Appendix K ✓ ✓ 
(CRL) 

 

Oasys Forward Osmosis 
Technology 

Appendix L ✓   

Purestream Advanced Vapor 
Recompression Technology 

Appendix M ✓ ✓ 
(CRL) 

 

Saltworks Technology Appendix N ✓ ✓  

SUEZ ABMet Biological 
Treatment Technology 

Appendix O ✓ ✓ 
(CRL) 

 

SUEZ Thermal Technology Appendix P ✓   

Sylvan Source Technology Appendix Q ✓   

Vacom Technology Appendix R ✓ ✓ 
(municipal landfill 

leachate) 

 

Dupont Technology Appendix S ✓ ✓ 
(municipal landfill 

leachate) 

 

Ljungström Spray Dryer 
Technology 

Appendix T ✓   

MDS Technology Appendix U  ✓ 
(municipal landfill 

leachate) 

✓ 

Slurry Management Technology Appendix V   ✓ 

 

 

References 

1. U.S. EPA. 2024. U.S. Environmental Protection Agency. Technical Development Document for Final 
Supplemental Effluent Limitations Guidelines and Standards for the Steam Electric Power 
Generating Point Source Category (TDD). EPA-821-R-24-004. (April) DCN SE11757.  

 

 

Appellate Case: 24-2123     Page: 3      Date Filed: 08/20/2024 Entry ID: 5426423 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix A - Aquatech Thermal Technology 

  

Appellate Case: 24-2123     Page: 4      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page A - 1 
 

1. Technology Description 

Aquatech is a privately owned, global water treatment technology provider with over 1,500 installations 
in 60 countries. Primary markets include the oil and gas, petrochemical and refining, power, mining and 
metals, and infrastructure (i.e., desalination) industries. Aquatech provides options for treatment and 
discharge as well as complete reuse (i.e., zero liquid discharge (ZLD)). Aquatech designs, builds, and 
installs treatment systems and offers operation and maintenance services to their customers.  

For FGD wastewater treatment, Aquatech primarily markets their falling-film evaporator which uses a 
proprietary two-stage external mist eliminator with horizontal flow chevrons and a vapor compressor. 
Aquatech has implemented different FGD wastewater treatment configurations at full scale using the 
evaporator in conjunction with one or more additional treatment technologies for pretreatment and/or 
brine concentrate management. Clarification as a pretreatment step is required in all configurations to 
precipitate metal hydroxides, thereby reducing total suspended solids (TSS) concentration (to 25 parts 
per million (ppm) or less) and lowering hardness. Additional lime and soda ash softening pretreatment 
may be required for the full evaporation configurations to efficiently generate salt crystals.  

Aquatech advertises four system configurations, shown in Figure 1 and described below in order of least 
to most expensive capital cost.  

2. Partial evaporation: consists of physical/chemical pretreatment for TSS reduction followed by a 
mechanical vapor compressor (MVC) brine concentrator to produce a distillate and 16 to 18 percent 
brine concentrate. The plant can recycle distillate for reuse and mix the brine with fly ash for 
solidification, also referred to as encapsulation. Aquatech believes any coal-fired power plant could 
treat FGD wastewater using this configuration to a quality that would permit reuse in plant 
operations for complete zero discharge. 

3. Partial evaporation: consists of physical/chemical pretreatment for TSS reduction, MVC brine 
concentration, and steam driven crystallization. The concentrated brine is sent to a crystallizer for 
further volume reduction, but the evaporation process in the crystallizer is not operated to produce 
crystallized salt. Plants can recycle evaporator and crystallizer distillate back to the process for reuse 
and mix the crystallizer brine with fly ash. This configuration may be appropriate for large FGD flow 
rates where the brine volume needs to be further reduced for optimal encapsulation with available 
ash.  

4. Full evaporation: consists of physical/chemical pretreatment, softening, MVC brine concentration, 
and steam-driven crystallization to produce salt crystals instead of a brine. Crystallization salts are 
dewatered in a filter press before landfill disposal. This system configuration uses the most energy. 

5. Full evaporation: consists of physical/chemical pretreatment, softening, and MVC brine 
crystallization. Crystallization salts can be dewatered with a filter press and landfilled. This 
configuration is used for smaller systems, specifically those below 30 gallons per minute (gpm). As 
this system configuration has a standalone crystallizer (without a brine concentrator), it is the most 
expensive, produces the most sludge, has the highest steam consumption, but uses the least energy 
per unit volume of water treated, comparatively. 

 
 

 

Appellate Case: 24-2123     Page: 5      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page A - 2 
 

Figure 1. Aquatech ZLD Configurations 

Evaporators typically require annual cleaning, with less frequent cleaning required for crystallizers. For 
example, Enel’s Torrevaldaliga Plant cleans their concentrators once every 12 to 18 months and has not 
needed to clean the crystallizer in five years. 

Aquatech stated that two 60 percent treatment trains with a large holding tank would be sufficient 
redundancy for maintaining a system and would be far less costly than full redundancy (two 100 percent 
treatment trains). When coal-fired generating units are not operating, the evaporation system can be put 
in “hot standby” where the system does not produce a distillate stream. When the system is completely 
shut down, such as during cleaning, plants need to seed the system with gypsum and allow the slurry to 
mature. 

2. Technology Status and Performance 

Aquatech has provided design, build, and installation of full-scale thermal ZLD systems for the treatment 
of FGD wastewater at eight coal-fired power plants in the United States and Italy. The company has 
conducted one pilot study on FGD wastewater in Germany and is exploring the market in India. An 
additional power plant in South Korea has commissioned Aquatech to install a ZLD treatment system for 
FGD wastewater. Aquatech is also bidding on an Eastern Kentucky power plant’s FGD wastewater 
treatment system (Spurlock Generating Station) that will target selenium removal. Some power plants 
have also expressed interest in coupling reverse osmosis (RO) and thermal technologies for the treatment 
of FGD wastewater, with some already using a hybrid technology for the treatment of cooling tower 
blowdown. 

Table 2 provides treatment configuration information on the eight full-scale Aquatech installations.  

Table 2. Full Scale Aquatech FGD Wastewater Treatment Systems 

Plant Name Location Treatment Configuration Notes 

Brindisi (Enel) Italy 
Two clarifiers, two falling film brine 
concentrators, crystallizer 

Appellate Case: 24-2123     Page: 6      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page A - 3 
 

Table 2. Full Scale Aquatech FGD Wastewater Treatment Systems 

Plant Name Location Treatment Configuration Notes 

La Spezia (Enel) Italy 
Clarifier, falling film brine concentrator, 
crystallizer 

Fusina (Enel) Italy 
Two clarifiers, two falling film brine 
concentrators, crystallizer 

Sulcis (Enel) Italy 
Clarifier, falling film brine concentrator, 
crystallizer 

Torrevaldaliga (Enel) Italy 
Clarifier, two falling film brine concentrators, 
two crystallizers 

Merrimack (Granite Shore Power 
(GSP)) 

New Hampshire 
Chemical precipitation, partial softening, 
falling film evaporator, crystallizer 

Dallman (City Water, Light, and 
Power (CWLP)) 

Illinois 
Two falling film evaporators with mist 
eliminator and vapor compressor 

Iatan (Kansas City Power and 
Light (KCPL)) 

Missouri 
Clarifier, two brine concentrators, distillate 
recycle to process, brine mixed with fly ash 
prior to on-site landfill disposal 

  

2.1 Enel Power Plants (Various locations in Italy) 

Changes in environmental regulations led five Enel coal-fired power plants in Italy to install full-scale 
Aquatech ZLD systems to treat FGD wastewater. All five plants were designed to send FGD purge to 
pretreatment that includes chemical precipitation with lime and sulfide addition followed by partial 
softening with soda ash. The wastewater then flows through falling-film brine concentrators/evaporators 
and forced circulation crystallizers. Evaporator and crystallizer distillate are recycled to plant operations. 
The crystallizer salts are separated from the concentrate and sent to a belt filter press for dewatering 
prior to disposal, and remaining brine are mixed with fly ash for disposal in a landfill. 

The five Enel power-plants are listed below and range in capacity from 55 gpm to 310 gpm: 

• Brindisi Power Plant (2,640 MW) 

• La Spezia Power Plant (1,300 MW) 

• Fusina Power Plant (975 MW)1 

• Sulcis Power Plant (585 MW) 

• Torrevaldaliga Nord Power Plant (1,980 MW) 

Aquatech operated the five systems for approximately two years following installation; following this 
period, Enel assumed operation for all systems.  

As part of the 2015 Rule, the EPA collected effluent data from Brindisi Power Plant. The EPA used a subset 
of these data to characterize effluent concentrations for power plants treating FGD wastewater with 
chemical precipitation followed by evaporation. See the Statistical Support Document: Effluent Limitations 
for FGD Wastewater, Gasification Wastewater, and Combustion Residual Leachate for the Final Steam 
Electric Power Generating Effluent Limitations Guidelines and Standards (DCN SE05733) for detailed 
information regarding the pollutant removal efficacy of this treatment technology. 

 
1 As of 2018, Enel is not operating the Fusina ZLD system. 

Appellate Case: 24-2123     Page: 7      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page A - 4 
 

2.2 Iatan Generating Station (Weston, MO) 

The Iatan Generating Station, owned by KCPL, operates two coal-fired electric generating units with a 
total capacity of 1,520 MW. Prior to its replacement with a different treatment system, the wastewater 
treatment system installed in March 2009 had a design flow rate of 60 gpm. The system contained 
pretreatment consisting of clarification for suspended solids reduction and metals removal followed by 
two MVC brine concentrators. Sludge from the clarifier was dewatered with a belt press prior to disposal. 
The brine concentrators produced a high purity distillate stream with less than 10 ppm TDS that was 
recycled to the plant’s water system. Brine concentrate went to the fly ash silo where it was mixed with 
fly ash for final disposal in an onsite landfill.  

Iatan Generating Station installed a ZLD FGD wastewater treatment system for multiple reasons, including 
preventing delays in plant project timelines (i.e., the time to receive a discharge permit), improving the 
environmental footprint of the station, and avoiding the need for a crystallizer and solids removal device. 

During the installation and initial troubleshooting of the system, Iatan and Aquatech found high amounts 
of salt in the system feed water. As a result, the mineral witherite (i.e., barium carbonate) was produced. 
Witherite concentrations above 15 percent may cause issues in the system. Aquatech noted that an 
additional brine concentrator on the back end of the system would have been a better design for this 
plant. 

As part of the 2015 Rule, the EPA collected data from the Iatan Generating Station. These data were not 
used to characterize loads from power plants using evaporation for the 2015 Rule because Iatan’s FGD 
wastewater treatment system did not include chemical precipitation or a softening step. Table 3 provides 
a summary of Iatan effluent data collected by the EPA.  

Table 3. Pollutants Average Data Summary for Iatan FGD Wastewater Treatment System 

Analyte Unit 

FGD Scrubber Purge  

(4-day avg.) 

FGD Brine Concentrator Distillate 

(4-day avg.) 

Arsenic µg/L 87.3 ND (4.00) 
Mercury ng/L 7,470 213 
Selenium µg/L 495 ND (4.00) 
Nitrate/nitrate as N mg/L 230 NQ (0.100) 
TDS mg/L 81,000 <49.0 

< - Average Result includes at least one value measured below the quantitation limit. (Calculation uses ½ calculation limit for 
values below the quantitation limit).  

ND – Not detected (number in parentheses is quantitation limit).  

NQ – Analyte was measured above the method detection limit, but below the quantitation limit (number shown in parentheses is 
the quantitation limit). 

 

2.3 Dallman Power Station (Springfield, IL) 

Dallman Power Station is owned by CWLP and is located in Springfield, Illinois. The station operates four 
coal-fired units. The Dallman Power Station acquired Aquatech equipment for a ZLD FGD wastewater 
treatment system to treat increased boron concentrations in FGD wastewater that were caused by 
ammonia carryover from Dallman’s Selective Catalytic Reduction systems’ nitrogen removal process. The 
treatment system never began operating because a publicly owned treatment works (POTW) agreed to 
take Springfield’s FGD wastewater. Dallman’s ZLD FGD wastewater treatment system was designed with a 
feed preheater, a deaerator, and two falling-film evaporators with mist eliminator and vapor compressor. 
The mist eliminator was designed to prevent droplets containing concentrated chloride salts from 
traveling to the vapor compressor, which minimizes corrosion. Aquatech equipment remains onsite at 
Dallman Power Station. 

Appellate Case: 24-2123     Page: 8      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page A - 5 
 

2.4 Merrimack Station (Bow, NH) 

Merrimack Station is located in Bow, New Hampshire. The wastewater treatment system was designed to 
send FGD purge to pretreatment that includes chemical precipitation with lime and sulfide addition 
followed by partial softening with soda ash. Resulting sludge is disposed of in a landfill and pretreated 
wastewater is sent to a 65-gpm capacity evaporator. Evaporator brine is sent through an 8-gpm capacity 
two-effect crystallizer for further concentration. Evaporator and crystallizer distillate are reused in plant 
operations. The crystallizer salts are separated from the concentrate and sent to a belt filter press for 
dewatering prior to beneficial reuse. The salt produced is greater than 95% pure sodium chloride (NaCl). 
Remaining concentrate is mixed with fly ash for disposal in a landfill.  

3. References 

1. Aquatech. 2017a. Project Case Study: ZLD Plant for FGD Wastewater Treatment, Enel Power, Italy 
– Brindisi Project. Available at: http://www.aquatech.com/wp-
content/uploads/2014/06/Aquatech-Italy-ENEL-Brindisi-Power-Plant-ZLD-Project-Profile.pdf. DCN 
SE08071.  

2. Aquatech. 2017b. Project Profile: Enel Power, Italy – La Spezia Project – ZLD Plant for FGD 
Wastewater Treatment. Available at: http://www.aquatech.com/wp-content/uploads/53-La-
Spezia-ZLD.pdf. DCN SE08072.  

3. Aquatech. 2017c. Project Profile: Enel Power, Italy – Fusina Project – ZLD Plant for FGD 
Wastewater Treatment. Available at: http://www.aquatech.com/wp-content/uploads/52.Fusina-
ZLD.pdf. DCN SE08073.  

4. Aquatech. 2017d. Project Profile: Enel Power, Italy – Sulcis Project – ZLD Plant for FGD 
Wastewater Treatment. Available at: http://www.aquatech.com/wp-content/uploads/54.Sulcis-
ZLD.pdf. DCN SE08074.  

5. Aquatech. 2017e. Project Profile: Enel Power, Italy – Torrevaldaliga – ZLD Plant for FGD 
Wastewater Treatment. Available at: http://www.aquatech.com/wp-content/uploads/55.-
Torrevaldaliga-ZLD.pdf. DCN SE08075.  

6. Aquatech. 2017f. Project Profile: Coal Power Plant Achieves ZLD for FGD Wastewater. Available 
at: http://www.aquatech.com/wp-content/uploads/39.-Springfield-ZLD.pdf. DCN SE08076.  

7. Aquatech. 2017g. Project Case Study: Aquatech Provides FGD Zero Liquid Discharge Solution for a 
Large Coal Power Plant. Available at: http://www.aquatech.com/wp-
content/uploads/2015/02/Aquatech-USA-PSNH-Merrimack-Station-Power-Plant-ZLD-Project-
Profile.pdf. DCN SE08077.  

8. Aquatech. 2017h. Project Profile: Aquatech Supplies Zero Liquid Discharge Treatment for FGD 
System at the Iatan Generating Station. Available at: http://www.aquatech.com/wp-
content/uploads/66.-KCPL-ZLD.pdf. DCN SE08078. 

9. ERG. 2010. Final Notes from Site Visit at Kansas City Power & Light’s Iatan Generation Station on 
April 28, 2010. EPA-HQ-OW-2009-0819-1889.  

10. ERG. 2012a. Eastern Research Group, Inc. Site Visit Notes and Final Sampling Episode Report 
Enel’s Power Plants. (August). EPA-HQ-OW-2009-0819-1790.  

11. ERG. 2012b. Eastern Research Group, Inc. Sanitized CWA 308 Monitoring Report, Appendix H – 
Kansas City Power & Light’s Iatan Station. EPA-HQ-OW-2009-0819-0873.8.  

12. ERG. 2019. Eastern Research Group, Inc. Final Notes from Meeting with Aquatech. DCN SE07389. 

13. Aquatech. 2018. Final Aquatech Meeting Notes Appendix A - Presentation to EPA. (17 January). 
DCN SE07389A1. 

Appellate Case: 24-2123     Page: 9      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page A - 6 
 

14. U.S. EPA. 2015. Technical Development Document for the Effluent Limitations Guidelines and 
Standards for the Steam Electric Power Generating Point Source Category. (September). EPA-HQ-
OW-2009-0819-6432. 

Appellate Case: 24-2123     Page: 10      Date Filed: 08/20/2024 Entry ID: 5426423 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix B – BKT FMX Membrane Technology 

Appellate Case: 24-2123     Page: 11      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page B - 1 

1. Technology Description  

BKT originally started as a company specializing in biological treatment technologies for livestock 
wastewater but has since developed the FMX system and expanded their applications to the shale gas, 
food and beverage, biotechnology, and power industries. BKT developed their anti-fouling membrane 
filtration system in Korea, and this system has now been operating in the U.S. for over ten years. 

The FMX membrane system is an advanced membrane filtration system designed for wastewaters 
containing high total suspended solids (TSS) and total dissolved solids (TDS) and uses vortex-generating 
blades to minimize fouling of membrane surfaces. Blades are used to generate a vortex that maintains 
[...]
ponds or chemical precipitation), multiple ZVI reactors, followed by clarification and filtration (multimedia 
or sand filtration). The following sections contain details of the seven pilot studies where additional 
information is available. 

Table 1. Pilot Scale Pironox FGD Wastewater Treatment Systems 

Pilot Number/Plant Name Test Dates 

Pilot #1 (Section 2.1) 1/17/2011 – 6/22/2011 
Pilot #2 (Section 2.2) 9/25/2012 – 11/19/2012 
Pilot #3 (Section 2.3) 9/11/2013 – 12/2/2013 and 1/21/2014 – 4/2/2014 
Pilot #4 (Section 2.4) 11/2014 – 4/2015 
Pilot #5 (Section 2.5) 12/22/2014 – 3/22/2016 
Pilot #6 (Section 2.6) 7/20/2015 – 3/31/2016 
Pilot #7 (Section 2.7) 9/15/16 – 3/16/17 
Pilot #8 a 2017 
a—No further details available. 

Appellate Case: 24-2123     Page: 24      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page D - 2 
 

 

2.1 Pilot Study #1 

A pilot-scale demonstration continuously treated 1–2 gallons per minute (gpm) of FGD wastewater for 
five months. After developing the pilot-scale system, the power company used it to conduct longer-term 
demonstration under various field conditions to evaluate the performance and cost-effectiveness of the 
hybrid ZVI process for removing nitrates and trace metals, including mercury to less than 14 parts per 
trillion (ppt) and selenium to less than 10 parts per billion (ppb). The pilot study also evaluated the lower 
range of hydraulic residence time (HRT) required to achieve the desired removal efficiency.  

FGD wastewater from a gypsum pond was pumped into an equalization tank that trapped large particles 
from the FGD pond; a second pump sent water from the equalization tank to the treatment train, 
consisting of four ZVI reactors, aeration, clarification, and two sand filtration beds operated in parallel. 
The reactors operated as a four-stage, single-train system and as a two-stage dual-train system at 
different points during the study. Water flowed by gravity between the ZVI reactors for a total HRT of 
17.4 hours for the single-train operation and 8.7 hours on average for the dual-train operation. Treated 
effluent from the sand filters was pumped to the plant’s ash pond. When operating as a single-train 
system, the pilot configuration reduced selenium to less than 10 ppb. When operating as a dual-train 
system at an HRT of 5 hours, mercury was reduced to less than 14 ppt.  

2.2 Pilot Study #2 

A pilot-scale demonstration continuously treated 1 gpm of FGD wastewater for a period of two months. 
In addition to meeting 2015 ELG limits for selenium and mercury, the pilot study focused on whether 
addition of bromide to coal for mercury control affected selenium concentration in FGD wastewater. 
Blowdown from a gypsum pond overflowed into an equalization pond, where a slipstream was pumped 
to the treatment train at a rate of 2 gpm. The pilot study evaluation consisted of four ZVI reactors with a 
retention time of 17.4 hours, aeration, clarification, and sand filtration. The study demonstrated that the 
technology could reduce selenium to 50 ppb and mercury to less than 10 ppt. Bromide addition did not 
affect operation of the Pironox reactors.  

2.3 Pilot Study #3 

The Pironox™ pilot study operated from September 11, 2013, to December 3, 2013 (Phase 1) and again 
from January 21, 2014, to April 2, 2014 (Phase 2). The pilot-scale system treated effluent from the plant’s 
existing FGD settling ponds. The pilot treatment train consisted of four ZVI reactors, an oxidation step, a 
clarifier, and a sand filter. Each of the four ZVI reactors was specifically designed to allow for optimum 
mixing to reduce selenate to selenite, elemental selenium, or selenide and allow the selenite to adsorb to 
the iron oxyhydroxides generated in the process. Following the fourth reactor, an oxidation step was used 
to oxidize the ferrous iron that is generated as a by-product during the reaction to ferric iron. Sodium 
hydroxide and an anionic polymer were added for pH control and to promote settling. The ferric iron was 
settled out in the clarifier. The overflow from the clarifier was polished using a two-stage sand filter prior 
to being discharged.  

Influent water to the pilot varied considerably during the study. During Phase 1, the FGD wastewater was 
highly oxidized, had a low pH, and had high concentrations of selenium, mercury, and nitrate. In 
December 2013, the FGD absorber was removed from service for repair, absorber control points were re-
programmed, and the facility changed the quality of coal it burned. As a result, the FGD wastewater 
treated during Phase 2 exhibited a lower ORP, neutral pH, lower concentrations of selenium, mercury, 
and nitrate, as well as higher concentrations of manganese and iron. Changing the absorber operation to 
produce a less oxidizing wastewater reduced the mercury concentration by roughly two orders of 
magnitude and selenium by one order of magnitude. 

2.3.1 Phase 1 (September 11, 2013, to December 3, 2013) 

During Phase 1, the pilot was fed with a flow rate of 0.5 gpm (HRT of 26 hours) except for September 29 
through October 29 when the feed flow rate was increased to approximately 1 gpm (HRT of 13 hours). 

Appellate Case: 24-2123     Page: 25      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page D - 3 
 

Selenium removal ranged from around 80 percent to 95 percent. Effluent selenium mostly consisted of 
selenate and the unknown selenium species. After one week of operation, the effluent selenium was 6.14 
ppb. After two weeks, it increased to 63 ppb, and to 300 ppb after three weeks. During the remainder of 
Phase 1, effluent selenium ranged from 92 ppb to 437 ppb, with an average of 261 ppb.  

One potential reason for the poor selenium removal during Phase 1 was improper system start-up. 
Although the system was operated by Evoqua staff for the entirety of the study, anti-passivation reagents 
were not added to the system until October 2 at which point a definite decrease in selenium was 
observed. The high levels of oxidant may have resulted in passivation of a significant portion of the media. 
Evoqua believes that the doses of anti-passivation reagents used at the pilot were not high enough to 
ensure continuously good selenium removal. A definite decrease in selenium was observed in the 
following two weekly samples after the anti-passivation reagents were added. A second reason for poor 
selenium removals was a lack of fresh ZVI media. Evoqua decided to re-use media from a previous pilot 
test for this study because they felt the media had a sufficient life expectancy. The life expectancy of the 
ZVI media was further reduced due to higher than expected nitrate and oxidant compounds in the 
untreated FGD wastewater. In addition to poor start-up procedures, the analytical laboratory used during 
Phase 1 had long turnaround times, up to 4-5 weeks for selenium analysis. This resulted in poorly timed 
treatment system improvements; there were several weeks of poor results before operators were even 
aware of system performance. The pilot study used an alternative analytical lab during Phase 2 with a 
faster turnaround time. 

Over 99.9 percent mercury removal was achieved during the early part of Phase 1 when the influent 
concentration was greater than 100 micrograms per liter (µg/L). However, during the second half of 
Phase 1, the mercury concentrations were close to 1 µg/L. Evoqua hypothesizes that the higher mercury 
concentrations were the result of high levels of oxidants and nitrates in the FGD wastewater that left very 
little active ZVI media in the reactors.  

2.3.2 Phase 2 (January 21, 2014, to April 2, 2014) 

By the end of November, the treated effluent contained high concentrations of selenium, so Evoqua 
decided to remove the ZVI media from the system and re-start the study in 2014. During Phase 2, the 
pilot treatment system was modified to include a sedimentation step following Reactor 2. Sludge from 
the sedimentation step was recycled back to the first reactor and overflow was directed to Reactor 3. The 
FGD wastewater was treated at a rate of 0.5 gpm with an HRT of 26 hours for all of Phase 2. The 
sedimentation step was added in response to the high levels of nitrate seen in Phase 1. The high nitrates 
were resulting in higher concentrations of waste sludge. Allowing time for this sludge to settle and 
recycling of these solids within the ZVI reactors allowed for more complete use of the ZVI. Additionally, a 
finer grade and higher concentration of ZVI media was used in each reactor. 

During the first four weeks of Phase 2, the selenium concentration in the treated effluent was below 10 
ppb. On February 21, the flow was increased from 0.5 gpm to 1.0 gpm (HRT was reduced from 24 to 12 
hours). Evoqua observed that this increase was done too quickly, and a significant quantity of the ZVI 
media was washed out of the system as a result. The effluent selenium increased to 12.5 ppb, but it’s 
unknown whether this was the result of media washout or another factor. For the remainder of the 
study, the effluent selenium ranged from 17 µg/L to 37 µg/L (using the Applied Speciation data) and up to 
100 µg/L (EPA 200.7 data). On March 7, Evoqua started experimenting with various doses of anti-
passivation reagents, including very low doses. From March 18 through the end of the study, slightly 
higher selenium concentrations were seen in the treated effluent. It is unclear whether the increase in 
selenium was due to changes in reagent dose. 

Mercury concentrations in the treated effluent were below 100 ng/L for all of Phase 2. However, changes 
in the operation of the FGD scrubber resulted in lower concentrations of mercury in the untreated FGD 
wastewater used for Phase 2.  

Appellate Case: 24-2123     Page: 26      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page D - 4 
 

Nitrate plays an important role in the ZVI process because it is chemically reduced along with the 
selenium. The nitrate present in the untreated FGD wastewater was converted to ammonia within the 
treatment system.  

2.4 Pilot Study #4 

Evoqua conducted a pilot-scale demonstration of the Pironox™ system at a power plant from November 
2014 to April 2015. The pilot system treated FGD blowdown wastewater at an average flow rate of 12 
gpm.2 The Pironox™ system included four separate reactors followed by aeration, pH adjustment, 
clarification, and sludge thickening and dewatering. The primary goal of the study was to demonstrate 
performance of the Pironox™ system over 30 consecutive days of operation. Over a testing period of 106 
days, the treatment train met the 2015 ELG limits for arsenic, mercury, selenium, and nitrate-nitrite.  

2.5 Pilot Study #5 

A Pironox pilot study was conducted at a power plant from December 22, 2014, to March 22, 2016, to 
determine whether the technology could meet the 2015 ELG limits. The pilot received a slipstream of 
FGD wastewater from a pond. The treatment train consisted of four ZVI reactors followed by clarification 
and multimedia filters with flow rates between 12 and 20 gpm. Ultimately, the pilot exhibited unreliable 
compliance with the ELG limits.  

2.6 Pilot Study #6 

To evaluate the scalability of the Pironox technology on a mobile platform, a pilot study was conducted 
from July 20, 2015, to March 31, 2016. A 1 gpm slipstream of FGD wastewater from a pond was treated 
through a series of four ZVI reactors, a clarifier, and multimedia filters. The pilot study was not scaled to 
handle a larger flow rate. No performance data were provided with the pilot study documentation.  

2.7 Pilot Study #7 

To evaluate potential long-term compliance with the 2015 ELG limits, a pilot study was conducted using a 
1 gpm slipstream of FGD wastewater at a power plant. The pilot received pretreated effluent from a 
system consisting of pH adjustment, primary clarification, addition of organosulfide and ferric chloride, 
and secondary clarification. The pH of the pretreated effluent was adjusted with hydrochloric acid before 
being pumped to a series of four ZVI reactors. Following ZVI filtration, FGD wastewater was pumped 
through an aeration tank as well as a mix tank with polymer addition. Finally, precipitated iron was settled 
in a clarifier prior to discharge. Average performance data collected during the pilot study are presented 
in Table 2. 

Table 2. Performance Data for FGD Wastewater Pilot Study Using Evoqua’s Pironox™ 

Parameter Average Influent Average Effluent 

Arsenic, µg/L 156 < 5 
Bromide, mg/L 57.9 42.6 
Chloride, mg/L 1,390 1,220 
Mercury, µg/L 53.4 0.00579 
Nitrate-Nitrite (as N) mg/L < 5.15 < 2.37 
Selenium, µg/L 789 < 10.1 
TDS, mg/L 45,80 4,780 

 

 
2 The report includes no information regarding the source of the FGD wastewater and whether the wastewater was 
pretreated. 

Appellate Case: 24-2123     Page: 27      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page D - 5 
 

3. References 

1. EPRI. 2013. Electric Power Research Institute. Pilot-Scale Demonstration of Hybrid Zero-Valent Iron 
Water Treatment Technology. 1022161. Palo Alto, CA. (April). DCN SE07840.  

2. EPRI. 2014. Electric Power Research Institute. Pilot Evaluation of the Pironox™ System for Flue Gas 
Desulphurization Wastewater Treatment. 3002004551. Palo Alto, CA. (December 1). EPA-HQ-OW-
2009-0819-5957.  

3. EPRI. 2016. Electric Power Research Institute. Evaluating Pironox Advanced Reactive Media Process 
for Treating Flue Gas Desulfurization Wastewater: Effect of Bromine Addition on Wastewater 
Treatment. 3002007258. Palo Alto, CA. (January). DCN SE06962. 

4. Sassaman, et al. 2015. Treatment of FGD Wastewater using Pironox™ Reactive Iron Media – Results 
from a 12 to 25 gpm Pilot System. IWC-15-59: International Water Conference. Orlando, FL. 
(November 15). DCN SE07082. 

5. McCloskey, Charles. 2017. Design, Installation and Start-up of First Commercial Hybrid ZVI 
Wastewater Treatment System. IWC-17-76: International Water Conference. Orlando, FL. (November 
13). DCN SE07803. 

6. U.S. EPA. 2020. Supplemental Statistical Support Document: Effluent Limitations for Final Steam 
Electric Power Generating Effluent Limitations Guidelines and Standards. Washington, DC. 
(September). DCN SE09642.  

 

 

 

Appellate Case: 24-2123     Page: 28      Date Filed: 08/20/2024 Entry ID: 5426423 



  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix E – Frontier Technology 

  

Appellate Case: 24-2123     Page: 29      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page E - 1 
 

1. Technology Description 

Frontier’s SeHAWK is a modular, fixed-film, biological treatment system that is prefabricated and can be 
delivered directly to a treatment site. Frontier manufactures four sizes based on flow capacity (50 gallons 
per minute (gpm), 250 gpm, 500 gpm, and 1,000 gpm) so that steam electric facilities may implement 
several modules of varying sizes to meet the flow rate and retention time needed for treatment.  

Frontier recommends installing a physical/chemical pretreatment system prior to the bioreactor. In 
addition, depending on wastewater characteristics, it may be appropriate to include an additive such as 
sodium bisulfite prior to the SeHAWK unit to remove oxidants that can inhibit biological performance. The 
pretreatment system typically includes two reaction tanks with organosulfide and coagulant chemical 
addition followed by a clarifier with polymer addition. Sludge generated through clarification is 
dewatered while the process wastewater continues to a gravity filter. The SeHAWK treatment train 
begins at an equalization tank that receives process wastewater from the gravity filter as well as the 
filtrate from the dewatering process. If the FGD purge contains a nitrate concentration greater than 50 
milligrams per liter (mg/L), wastewater stored in the equalization tank would first need to be sent to a 
nitrate pre-treatment stage. Following nitrate pre-treatment (if needed), the wastewater would then be 
transferred to the anoxic, two-stage bioreactor. Water flows by gravity from the first stage upflow 
bioreactor to the second stage downflow biofilter. The bioreactors reduce selenate and selenite to 
elemental selenium that then precipitates out of solution. Filtrate from the biofilter is further treated by 
an ultrafiltration (UF) membrane that removes suspended solids exiting the bioreactor. The bioreactor 
system also includes oxidation-reduction potential (ORP) monitoring as a process control to optimize 
nutrient addition (food for microorganisms) and reducing agent dosage when needed. See Figure 1 for a 
general block flow diagram of the Frontier SeHAWK treatment process for FGD wastewater. 

Appellate Case: 24-2123     Page: 30      Date Filed: 08/20/2024 Entry ID: 5426423 



  

Page E - 2 

 

Figure 1. Frontier SeHAWK Biological Treatment Process Flow Diagram 

2. Technology Status and Performance 

Frontier has conducted 14 FGD wastewater pilot tests at coal-fired power plants in the past six years. 
Frontier conducts pilot studies to optimize chemical dosages, ultrafiltration efficiency, residuals 
management for a specific plant’s operation, and determine the ideal design criteria to remove FGD 
wastewater pollutants, including selenium and nitrate nitrogen. In addition to the 14 pilots, Frontier has 
installed four full-scale SeHAWK treatment systems at coal-fired power plants to treat FGD wastewater to 
remove selenium, nitrate, and other metals. See the Supplemental Statistical Support Document: Effluent 
Limitations for Final Steam Electric Power Generating Effluent Limitations Guidelines and Standards (DCN 
SE09642) for detailed information regarding the pollutant removal efficacy of this treatment technology. 

Table 2 includes a listing of the pilot demonstrations of the Frontier system on FGD wastewater. 

 Table 1. Pilot Scale Frontier FGD Wastewater Treatment Systems 

Pilot Number Test Duration (if known) 

Pilot #1 3 Months 
Pilot #2 7 Months 
Pilot #3 5 Months 
Pilot #4 2 Months 
Pilot #5 2 Months 
Pilot #6 5 Months 
Pilot #7 Unknown 
Pilot #8 5 Months 
Pilot #9 4 Months 

Pilot #10 1 Month 
Pilot #11 8 Months 

Appellate Case: 24-2123     Page: 31      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page E - 3 
 

 Table 1. Pilot Scale Frontier FGD Wastewater Treatment Systems 

Pilot Number Test Duration (if known) 

Pilot #12 3 Months 
Pilot #13 Unknown 

Pilot #14 Unknown 
 

The EPA is also aware of four full-scale installations of Frontier’s SeHAWK system for treating FGD 
wastewater. Table 2 includes a list of these full-scale installations. 

Table 2. Full Scale Frontier FGD Wastewater Treatment Systems 

Plant Name State 

Crystal River Florida 
Marshall North Carolina 

Miller Alabama 
Cliffside North Carolina 

 

3. References 

 
1. ERG. 2015. Eastern Research Group, Inc. Evaluation of Emerging Technologies for the Treatment of 

Flue Gas Desulfurization Wastewater. (September 30). EPA-HQ-OW-2009-0819-5984. 

2. ERG. 2019. Eastern Research Group, Inc. Mill Creek Site Visit Notes. (January 8). DCN SE07141.  

3. ERG. 2020. Eastern Research Group, Inc. Changes to Industry Profile for Coal-Fired Generating Units 
for the Steam Electric Effluent Guidelines Final Rule. DCN SE08688. 

4. EPRI. Biological Treatment of Wastewater from a Once-Through Wet Flue Gas Desulfurization Process 
Pilot Demonstration with the SeHAWK Technology. Palo Alto, CA. 3002017803. (January 30). DCN 
SE08566. 

5. Frontier Water Systems. 2016. Presentation on Frontier Pilot at TVA Kingston. (June 1). DCN SE06907. 

6. Frontier Water Systems. 2017. Presentation to EPA by Frontier Water Systems: ELG Communication 
to EPA. (May 16). DCN SE06616. 

7. Frontier Water Systems. 2018. Frontier Cost Memorandum. (May 1). DCN SE06996A1. 

8. Frontier Water Systems. 2019a. Who we serve: Solutions for today’s industry. Available online at: 
http://frontierwater.com/who-we-serve/. Accessed: June 27, 2019. DCN SE06938. 

9. Frontier Water Systems. 2019b. Updated Bioreactor Technology for Power Generation. Available 
[...]
brine, fly ash, Portland cement, and iron sulfate heptahydrate (used to immobilize heavy metals) were 
tested. Table 1 details the different mixtures tested.  

Appellate Case: 24-2123     Page: 39      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page G - 4 

Table 1. Encapsulation/Stabilization Test Mixtures 

Mix Number 

 

Brine Slurry 
(Percentage) 

Fly Ash 

(Percentage) 

Portland Cement 
(Percentage) 

Iron Sulfate 
Heptahydrate 
(Percentage) 

1 75 15 10 0 
2 70 20 10 0 
3 75 20 5 0 
4 70 25 5 0 
5 75 8.5 10 6.5 

6 70 13.5 10 6.5 

 
Heartland also performed a pilot test at Plant Bowen using the LM-HT concentration with membrane 
pretreatment to preconcentrate the incoming wastewater. 

2.3 Coal Combustion Residual Landfill Leachate Pilot Study 

Heartland participated in a pilot test with EPRI at a coal-fired power plant, Plant Harrison in West Virginia. 
The test concentrated landfill leachate using a membrane system and then treated it using the Heartland 
concentrator. The project reduced more than 100,000 gallons of wastewater to less than 1,000 gallons. 
The test also evaluated encapsulation of the resulting concentrated brine stream.  

2.4 Municipal Landfill Leachate 

The Heartland LM-HT concentrator has treated landfill leachate from municipal landfills at 14 locations. 
Each system treats leachate directly using biogas generated by the landfill as the thermal energy source. 
The Heartland system also treats leachate at two landfills where leachate is preconcentrated using 
reverse osmosis (RO) followed by treatment using the LM-HT concentrator. 

3. References 

1. Cromey, Tyler; Jay Renew; Benjamin Laurent. 2015. Feasibility of an Adiabatic Evaporator for FGD 
Wastewater ZLD Treatment Using Flue Gas Heat. IWC 15-46. DCN SE07112A1. 

2. EPRI. 2016. Electric Power Research Institute. Landfill Leachate Treatment & Brine Encapsulation 
Project. (January 1). DCN SE07112A3.  

3. ERG. 2019a. Eastern Research Group, Inc. Final Heartland Site Visit Notes. (July 17). DCN SE07108.  

4. ERG. 2019b. Eastern Research Group, Inc. Heartland Meeting Notes. (July 17). DCN SE07109. 

5. ERG. 2020. Eastern Research Group, Inc. Heartland Meeting Notes. (May 8). DCN SE08578. 

6. Heartland. 2019. Heartland Water Technology’s LM-HT Concentrator Provides ZLD Treatment of FGD 
Purge Water Using Flue Gas as Thermal Energy Source. DCN SE07112A2.  

7. Heartland. 2017. Heartland Water Technology Helps Steam Power Plant Achieve Zero Liquid 
Discharge. See Website: https://static1.squarespace.com/static/599ca85c2994cab9e2a6416a/t/ 
59b83fd9f7e0ab8ac770dbc8/1505247197518/Case+Study+-+Power+Plant.pdf (Accessed October 5, 
2017). 

8. U.S. EPA. 2022. U.S. Environmental Protection Agency. Notes from Vendor Call with Heartland on 
October 19, 2021. (26 September) DCN SE10291.  

Appellate Case: 24-2123     Page: 40      Date Filed: 08/20/2024 Entry ID: 5426423 

https://static1.squarespace.com/static/599ca85c2994cab9e2a6416a/t/


  

Page G - 5 
 

9. U.S. EPA. 2024. U.S. Environmental Protection Agency. Heartland Virtual Site Visit Notes. (03 April) 
DCN SE11235. 

Appellate Case: 24-2123     Page: 41      Date Filed: 08/20/2024 Entry ID: 5426423 



 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix H – HPD Thermal Technology 

  

Appellate Case: 24-2123     Page: 42      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page H - 1 
 

1. Technology Description  

Veolia offers a variety of technologies for treating FGD wastewater. The primary system, their HPD® 
technology treats FGD wastewater with evaporation and crystallization. The evaporation portion of the 
system includes five components: 

1. The feed tank; 

2. The deaerator; 

3. The falling film evaporator (connected to a compression device); 

4. The distillate level tank; 

5. And the seed recycle tank. 

The evaporation process typically recovers 80 to 90 percent of influent water and can concentrate brine 
up to 25 percent total dissolved solids (TDS). 

For FGD wastewater applications, FGD scrubber purge is first treated with minor chemical addition, then 
pre-heated to atmospheric boiling temperature. The wastewater is deaerated and chemicals are added to 
remove bicarbonate alkalinity and prevent scaling. Calcium hardness is removed later during 
crystallization. Wastewater is then sent to the evaporator vessel. As water evaporates, the vapor passes 
through mist eliminators and a compression device that increases the pressure. The vapor then returns to 
the evaporator, where it coats the outer evaporator tube walls and condenses as a distillate. The distillate 
flows to the distillate level tank and is subsequently pumped through the heat exchanger to transfer heat 
to incoming feed water. 

The evaporator also produces a concentrated brine that is sent to a seed tank. Calcium sulfate seed 
crystals are added to precipitate low solubility calcium salts and silica. The brine is typically sent to a 
crystallizer for further concentration but can also be sent offsite for disposal. The evaporator, and 
crystallizer if present, must be taken offline twice a year for cleaning. 

Typically, preconcentration using membranes prior to a crystallizer is not desired because the 
preconcentration equipment is difficult to operate and entails high operation and maintenance costs. At 
very high flows, it may be more beneficial to preconcentrate the FGD feed to reduce the crystallizer size, 
so preconcentration using either membranes or a brine concentrator could be advantageous in specific 
circumstances. 

Veolia’s steam-driven crystallizer can be operated downstream of the falling film evaporator. The 
crystallizer allows the system to achieve ZLD. For treatment trains using a crystallizer, concentrated brine 
is sent from the evaporator to a crystallizer heater, then circulates to the crystallizer vessel. As water 
evaporates, crystals form and flow out of the vessel as a slipstream before entering a belt filter press or 
centrifuge for dewatering. The distillate produced by the crystallizer has a low TDS concentration (<50 
ppm) and may be reused in the FGD treatment system or elsewhere in the power plant. However, the 
crystallizer is less efficient than the brine concentrator, as it requires one pound of steam per pound of 
evaporated water. 

Veolia also manufactures a system known as CoLD® Crystallization. This technology does not require as 
much chemical pretreatment as typical evaporation/crystallization processes because it operates at lower 
temperatures and pressures. In the CoLD® Crystallization system, a small amount of lime is first added to 
the FGD wastewater. The FGD wastewater enters the falling film evaporator with seeded slurry. The 
concentrated brine produced by the evaporator is pumped to the crystallizer, where calcium chloride and 
other highly soluble salts crystallize. Solids leave the crystallizer vessel as a slipstream that is sent for 
dewatering, ultimately creating a wet cake. The distillate stream can be recycled or discharged.  

Appellate Case: 24-2123     Page: 43      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page H - 2 
 

Veolia has documented both full- and pilot-scale installations of its HPD® evaporation and crystallization 
systems. There are more than 1,000 installations of the traditional falling film evaporator systems at 
plants worldwide. One of these full-scale installations is at a steam electric power plant in Monfalcone, 
Italy. Since 2008, this plant has utilized the HPD® falling film evaporation with the ZLD crystallization step. 
Distillate produced by the treatment system is reused within the plant.  

As of August 2019, one steam electric power plant is installing a single train falling film evaporator and 
steam-driven CoLD® Crystallization treatment system for FGD wastewater. The plant has agreed to install 
the system under an air emissions consent decree. As designed, the system will not include active 
pretreatment, but some settling is expected in existing scrubber purge ponds before water enters the 
evaporator. The plant plans to send residual salts to the landfill and recycle distillate. Veolia anticipates 
that the treatment train will be operational in late 2019. 

 

2. References 

1. ERG. 2019. Eastern Research Group, Inc. Sanitized: Notes from Meeting with Veolia. (August). DCN 
SE07818. 

2. ERG. 2020. Eastern Research Group, Inc. Final Veolia Meeting Notes. (July). DCN SE08592. 

3. Veolia. 2017a. FGD Scrubber Effluent Treatment – ZLD System. Available online at: 
http://www.veoliawatertech.com/news-resources/case-studies/monfalcone-fgd-zld.htm. 
Downloaded 26 September 2019.  

4. Veolia. 2017b. The CoLD® Process: Treatment of Flowback/Produced Water. Available online at: 
http://www.veoliawatertech.com/news-resources/datasheets/cold-flowback-produced-water.htm. 
Downloaded 26 September 2019.  

Appellate Case: 24-2123     Page: 44      Date Filed: 08/20/2024 Entry ID: 5426423 

http://www.veoliawatertech.com/news-resources/case-studies/monfalcone-fgd-zld.htm
http://www.veoliawatertech.com/news-resources/datasheets/cold-flowback-produced-water.htm


 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix I – KLeeNwater Technology 

  

Appellate Case: 24-2123     Page: 45      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page I - 1 
 

1. Technology Description  

KLeeNwater is a joint venture between ProChem, Inc. and Environmental Energy Services Corporation 
(EES). KleeNwater offers three trade-marked technologies for FGD wastewater treatment applications: 
ProChem’s I-MICRO, I-PRO, and B-PRO. I-MICRO is a microfiltration membrane with chemical addition, 
and I-PRO and B-PRO are reverse osmosis (RO) membranes. The typical application for FGD wastewater 
treatment consists of pretreatment to reduce suspended solids in the wastewater (using either I-MICRO 
microfiltration/chemical pretreatment, or physical/chemical pretreatment), followed by the I-PRO and B-
PRO RO membranes.  

Scale forming ions, including calcium, magnesium, and sulfates, are targeted during pretreatment. When 
microfiltration is incorporated into the treatment train, KLeeNwater uses ProChem’s ceramic 
microfiltration/chemical pretreatment system (I-MICRO). I-MICRO is designed to remove total suspended 
solids (TSS) from wastewater containing up to 4 percent (40,000 parts per million) TSS. Solids that are 
removed from the wastewater by the I-MICRO membrane are typically sent to a filter press. Where 
chemical precipitation is used for TSS removal in place of the I-MICRO system, KLeeNwater includes a 
sand filtration system upstream of the I-PRO (downstream of chemical precipitation). After TSS removal 
with either the I-MICRO or chemical precipitation, KLeeNwater also implements cartridge filters to further 
protect the I-PRO/B-PRO membranes. The I-PRO system removes contaminants including arsenic, 
mercury, selenium, nitrates/nitrites, boron, bromides, and chlorides. 

I-PRO is designed to handle high concentrations of total dissolved solids (TDS). The technology has a TDS 
influent limit of 5,000 to 45,000 milligrams per liter (mg/L) and a flow rate range of 15 of 350 gallons per 
minute (GPM). Multiple membrane systems can be installed in parallel to accommodate larger flows.  

KLeeNwater offers its brackish water reverse osmosis system (B-PRO) for further removal of TDS from I-
PRO permeate. This polishing step is not needed in all industrial wastewater applications. B-PRO has a 
TDS influent limit of 10 to 5,000 mg/L and a flow rate range of 10 to 350 GPM; higher flow rates would be 
managed using additional membrane modules. 

Like other membrane systems, KLeeNwater RO membranes require flushing and chemical cleaning. In 
pilot studies, flushes using system permeate were performed approximately once a day, and chemical 
cleanings were performed approximately once a week. KLeeNwater estimates the membranes will need 
to be replaced twice per year.  

I-PRO or B-PRO concentrate can be managed using a variety of approaches, including thermal 
technologies or brine encapsulation or solidification processes to achieve zero liquid discharge. 
KLeeNwater has tested these technologies for different mixtures (e.g., fly ash, lime, superabsorbent 
polymer) to improve residual treatment and disposal.  

2. Technology Status and Performance  

The KLeeNwater system has been tested at coal-fired power plants in both laboratory- and pilot- scale 
studies. KLeeNwater has conducted at least 23 laboratory-scale studies treating wastewater from coal-
fired power plants with at least two of the studies treating FGD wastewater. In addition, the EPA 
reviewed data for four onsite pilot-scale studies with KLeeNwater systems at steam electric power plants 
for FGD wastewater treatment; the results consistently show pollutant concentrations in the membrane 
permeate lower than the limits established by the 2015 ELGs. All pilot systems included I-MICRO, 
followed by the I-PRO and B-PRO, and were operated using a flow rate of approximately five GPM.  

Appellate Case: 24-2123     Page: 46      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page I - 2 
 

2.1 Pilot Studies #1 and #2 
KLeeNwater conducted a 5-week pilot study at a utility to test membrane technology and confirm the 
results of a previous bench-scale study. The FGD wastewater used for testing had a chlorides 
concentration of 14,300 ppm.  

The pilot system included physical/chemical treatment, I-MICRO, I-PRO, and B-PRO. The treated effluent 
consistently met ELG and state regulations, and the permeate was considered suitable for re-use within 
the plant or discharge. Encapsulation tests met regulatory requirements for leachability.  

The pilot testing used a different pretreatment strategy during each week of the pilot to evaluate the 
chemical consumption, system performance, and overall costs of the treatment system. The optimal 
pretreatment design used the addition of an aluminum-based coagulant and a proprietary scale inhibitor 
formulation prior to the RO. This specific test was conducted during Week 4 and repeated during Week 5 
to confirm the results.  

Water recovery data for the Week 4 and 5 trials were consistent, even appearing in line with the recovery 
achieved in bench-scale laboratory trials. The average recovery was 79.5 percent. Table 1 lists the data 
obtained from the pilot study.  

Table 1. Pilot Test #1 - Average Results 

Parameter FGD Purge Final Effluent 

Arsenic (µg/L) 14.5 1.2 
Nitrate-Nitrite as N (mg/L) 70.4 0.16 
Selenium (µg/L) 563 2.7 
TDS (mg/L) 27,900 86.8 

 

The second pilot study was conducted to validate the results of the first pilot study and to refine the 
pretreatment process. KLeeNwater successfully validated the results of the first study and further 
optimized the system’s pretreatment in the second study. 

2.2 Pilot Study #3 

KLeeNwater conducted a six-week pilot-scale study at a coal-fired power plant to treat FGD wastewater. 
The system typically operated 7 days per week during the first shift, demonstrating the ability of the 
system to handle demands due to load cycling. For one 5-day period, the system operated 24 hours per 
day to demonstrate continuous operation. 

The FGD wastewater used as influent to the pilot system had a chlorides concentration of 865 ppm. The 
RO system provided 5 GPM of treated water and achieved an average water recovery of greater than 90 
percent. The treated effluent met the 2015 ELG requirements. Table 2 lists the data obtained from the 
pilot study.  

Table 2. Pilot Test #3 - Average Results 

Parameter Pretreatment Influent Final Effluent 

Arsenic (µg/L) 158 5.0 
Mercury (ng/L) 53,900 9.7 
Nitrate-Nitrite as N (mg/L) 5.15 0.40 
Selenium (µg/L) 809 9.5 
TDS (mg/L) 4,580 90.2 

Appellate Case: 24-2123     Page: 47      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page I - 3 
 

 

2.3 Pilot Study #4  
KLeeNwater conducted a pilot study for 10 weeks, operating continuously at a coal-fired power plant to 
treat FGD wastewater. The test objectives were to confirm results of a previous bench-scale test, meet 
[...]
3. EPRI. 2017b. Electric Power Research institute. Pilot Evaluation of the Sylvan Source Core Water 
Treatment System. 3002008683. Palo Alto, CA. (April).  

4. Sylvan Source. 2013. FGD Water Test Results Summary. (November 19). Available online at: 
https://docs.wixstatic.com/ugd/930f28_0c672df946594467b7b08baa352cd532.pdf.  

5. Sylvan Source. 2017a. SSI Core for Water Treatment. Accessed on October 17, 2017. Available online 
at: https://www.sylvansource.com/technologies-and-services.  

6. Sylvan Source. 2017b. Industrial Municipal Systems. Accessed October 18, 2017. Available online at: 
https://www.sylvansource.com/industrial-municipal-systems.  

7. Sylvan Source. 2017c. Test Results. Accessed on October 17, 2017. Available online at: 
https://www.sylvansource.com/test-results.  

8. Sylvan Source. 2017d. Equipment Cost Analysis for FGD Wastewater Treatment Systems. Accessed 
October 18, 2017. Available online at: 
https://docs.wixstatic.com/ugd/930f28_af6567c181f1433ebc7becb62af1973b.pdf.  

9. U.S. DOE. 2016. U.S. Department of Energy. Final Report: Heat Recovery – Use Technology 
Assessments. (September 26). Available online at: 
https://www.osti.gov/scitech/servlets/purl/1332489  

10. U.S. EPA. 2022. U.S. Environmental Protection Agency. Notes from Vendor Call with Sylvan Source 
October 25, 2021. (26 September). DCN SE10294. 

 

 

 

Appellate Case: 24-2123     Page: 90      Date Filed: 08/20/2024 Entry ID: 5426423 

https://docs.wixstatic.com/ugd/930f28_cbfc9ca6770f42bfa358344d3047ae9d.pdf
https://docs.wixstatic.com/ugd/930f28_0c672df946594467b7b08baa352cd532.pdf
https://www.sylvansource.com/technologies-and-services
https://www.sylvansource.com/industrial-municipal-systems
https://www.sylvansource.com/test-results
https://docs.wixstatic.com/ugd/930f28_af6567c181f1433ebc7becb62af1973b.pdf
https://www.osti.gov/scitech/servlets/purl/1332489


 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix R – Vacom Technology 

  

Appellate Case: 24-2123     Page: 91      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page R - 1 
 

1. Technology Description  

The Vacom VCC One-StepTM Process combines an evaporator and a crystallizer into a single system. 
Additionally, the process uses turbulent flows to minimize fouling and scaling on the equipment. Figure 1 
presents a process flow diagram of the VCC One-StepTM Process. 

 
 

Figure 1. Process Flow Diagram for the Vacom VCC One-StepTM Process 

 
As shown in Figure 1, there are four interconnected loops in the system: 

1. The feed loop; 

2. The circulation loop; 

3. The recovery loop; and 

4. The startup loop. 

In the feed loop, the raw wastewater entering the VCC One-StepTM Process first passes through a heat 
exchanger where the heat from the clean distillate stream is used to preheat the feed water. This 
preheated feed water is then mixed in-line with the circulation loop.  

In the circulation loop, the concentrated wastestream leaving the bottom of the flash vessel is mixed with 
the preheated feed water and circulated back to the flash vessel. But prior to reaching the flash vessel, 
the wastewater is pumped at high velocities through the primary heat exchanger to heat the wastewater 
to its boiling point using the heat from the steam generated and removed from the flash vessel. The high 
velocity of the wastewater in combination with the salt crystals generated in the flash vessel act as 
scouring agents in the heat exchanger help to clean the tubing and prevent scaling and fouling. The 
wastewater in the circulation loop is maintained at a temperature and pressure such that evaporation 
does not occur in the loop, but rather, only occurs in the flash vessel. Once the wastewater reaches the 
flash vessel, the water is evaporated, exits the vessel through the top and enters the recovery loop. The 
salts remaining in the vessel are pulled from the bottom of the vessel and enter the circulation loop again. 

Appellate Case: 24-2123     Page: 92      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page R - 2 
 

There is a bleed stream from the circulation loop, referred to as the concentrate, which needs to be 
disposed. 

The steam generated in the flash vessel is removed using a blower that increases the temperature and 
pressure of the steam. This higher-pressure steam then passes through the primary heat exchanger to 
heat the circulation loop prior to it entering the flash vessel. Additionally, this condenses the steam in the 
recovery loop into water. The condensed water then passes through another heat exchanger to heat the 
raw wastewater feed, which also helps cool the distillate stream. 

The start-up loop consists of make up steam that is used in the primary heat exchanger to heat the 
circulation loop to get the process started. This is necessary because when the process initially begins, 
there is not any steam generated in the recovery loop that can heat up the circulation loop. Therefore, 
another source of heat is needed until the process gets started. 

As for the concentrate (i.e., salt slurry) generated through the VCC One-StepTM Process, the plant can 
dewater the salt slurry to generate a dry haulable salt. Potential dewatering devices may include a rotary 
drum filter or a filter press. Any water removed from the dewatering process would then be combined 
with the raw wastewater feed and reprocessed in the system. 

Vacom has conducted at least one onsite pilot study for the treatment of FGD wastewater from a coal-
fired power plant using the VCC One-StepTM Process. The pilot test was conducted at the Water Research 
Center located at Georgia Power’s Plant Bowen. Over a period of approximately 42 days, the pilot system 
was tested using the following three different variations of FGD wastewater: 

1. Chemical precipitation effluent; 

2. Raw FGD pond effluent; and 

3. Concentrated effluent from a pilot-scale vibratory shear enhanced process membrane provided by 
New Logic Research, Inc. 

2. Technology Status and Performance 

Two steam electric power plants in China are using the VCC One-StepTM Process to treat FGD wastewater. 
The first system, installed in December 2017, treats 100 gallons per minute from four coal-fired 
generating units. Treatment includes clarifiers to remove suspended calcium sulfate followed by the One-
StepTM Process. When the system was designed, the plant had planned to beneficially reuse or sell the 
calcium sulfate removed in pretreatment, and sodium chloride filtered from the concentrate stream, but 
has since abandoned these plans due to high costs of chemical addition required for pretreatment 
(sodium sulfate). Instead, the plant stabilizes the concentrate and disposes of it in a landfill. The second 
installation in China is identical to the first but included disposal of stabilized concentrate in its original 
design. 

Vacom has also participated in a series of pilot and long-term testing of FGD wastewater treatment at the 
Water Research Center with the Electric Power Research Institute (EPRI). The testing used the One-StepTM 
Process in combination with other FGD wastewater treatment technologies, including other membrane 
filtration technologies. 

Vacom also piloted its One-StepTM Process for treatment of municipal landfill leachate in China. This pilot 
system used a reverse osmosis (RO) membrane with concentrate from the RO membrane further treated 
using the One-StepTM Process. 

Appellate Case: 24-2123     Page: 93      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page R - 3 
 

3. References 

1. EPRI. 2015. Electric Power Research Institute. Evaluation of Vacom One-Step System for 
Concentrating Flue Gas Desulfurization Wastewater: Pilot Testing at the Water Research Center. 
3002007212. Palo Alto, CA. (December). 

2. EPRI. 2017. Electric Power Research Institute. Thermal Evaporation Technologies for Treating Power 
Plant Wastewater: A Review of Six Technologies. 3002011665. Palo Alto, CA. (September). 

3. Pakzadeh, Behrang, Renew, Jay, and Wos, Jay. 2014. Coal-Fired Power Plant Flue Gas Desulfurization 
Wastewater Treatment. DCN SE08067. 

4. U.S. EPA. 2022. U.S. Environmental Protection Agency. Notes from Vendor Call with Vacom on 
October 27, 2021. (14 November). DCN SE10367. 

5. Vacom. 2017. VCC One-Step Process. Retrieved from: https://vacom.systems/home-5/about-us/. 
Accessed: October 19, 2017 

 

Appellate Case: 24-2123     Page: 94      Date Filed: 08/20/2024 Entry ID: 5426423 

https://vacom.systems/home-5/about-us/


 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix S – DuPont Technologies 

  

Appellate Case: 24-2123     Page: 95      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page S - 1 

1. Technology Description  

DuPont markets a combination of two technologies to treat FGD wastewater: minimal liquid discharge 
(MLD) membrane filtration and zero liquid discharge (ZLD) thermal treatment.  

• MLD – Includes chemical precipitation, ultrafiltration, ion exchange softening, and combinations of 
reverse osmosis (RO), forward osmosis (FO), and/or nanofiltration (NF). 

• ZLD – Includes pretreatment, which could be MLD, followed by a brine concentrator and crystallizer. 

When combined with a ZLD thermal treatment technology, MLD systems can be more affordable and 
reduce landfill waste. The MLD-ZLD water reuse process begins with pretreatment using UF to remove 
suspended solids followed by ion exchange or nanofiltration softening to remove scaling potential. After 
pretreatment, a combination of primary RO, secondary RO, ultra-high-pressure RO or FO, and/or selective 
NF generates permeate and a purified sodium chloride brine. The brine is further treated through the ZLD 
portion of the system, using the brine concentrator and crystallizer. Permeate from the MLD system can 
be reused.  

Pretreatment requirements vary based on the wastewater influent quality. In general, system operation 
increases in efficiency with greater softening. With DuPont’s RO systems, it is ideal to remove close to 
100 percent of hardness prior to RO. Instead of a secondary or more robust precipitation softening step, 
weak acid cation (WAC) exchange is used to ensure a plant can achieve the desired recovery level. The ion 
exchange regeneration waste can be sent back to a lime and soda softening process for further 
treatment.  

RO treatment is limited by osmotic pressure of the water and the designed pressure limits of the RO 
system and membrane module. Standard RO systems can be operated up to 1,200 pounds per square 
inch (psi). When applying 1,200 psi pressure to an RO membrane, water will stop permeating through the 
membrane when the water osmotic strength approaches 1,200 psi. Depending on the compositions of 
salts, the maximum concentration of salt achieved by a system operating at 1,200 psi will be 
approximately eight to 10 percent. Ultra-high-pressure RO systems are designed to operate up to 1,740 
psi, producing salt concentrations between 10 to 20 percent depending on the salt composition.  

A four-stage, single-pass RO system, using an ultra-high-pressure RO as the final stage, can achieve up to 
95 percent water recovery, with booster pumps used between stages to increase pressure. DuPont 
recommends operating membranes below 35 degrees Celsius to optimize permeate quality such that 
permeate is suitable for reuse without needing a second pass of RO treatment. 

2. Technology Status and Performance 

DuPont has installed nine MLD-ZLD systems for FGD wastewater treatment at power plants in China since 
2015, shown in Table 1. Detailed information on two of these installations were provided by DuPont, 
described in Sections 2.1 and 2.2 below. 

Appellate Case: 24-2123     Page: 96      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page S - 2 

Table 1. DuPont MLD-ZLD Installations in China 

Plant Number Commission Date Capacity (cubic meters per hour) 

Plant #1 2015 22 
Plant #2 2017 36 
Plant #3 2018 25 
Plant #4 2018 10 
Plant #5 2018 15 
Plant #6 2018 40 
Plant #7 2018 40 
Plant #8 2018 6 
Plant #9 2019 100 

 
 

2.1 Changxing Power Plant – China  
The ZLD water treatment system at the Changxing Power Plant in Zhejiang Province, China treats FGD 
wastewater and cooling tower blowdown using lime soda softening to remove most of the hardness, 
WAC exchange to remove any remaining hardness, two-pass RO to preconcentrate the brine, FO, and a 
brine concentrator/crystallizer. Recovered water from the treatment train is reused as boiler make-up 
water. Since operation began in May 2015, the plant has achieved between 70 to 75 percent water 
recovery. This plant uses two seawater RO systems that produce a concentrate TDS of 60,000 mg/L. Salts 
generated by the crystallizer, up to 10,000 metric tons per year, are sold to the local chemical industry. 

2.2 Hanchuan Power Plant – China  
At the Hanchuan Power Plant in Hubei Province, China, DuPont implemented an FGD wastewater 
treatment system consisting of tubular microfiltration (MF) softening, NF, two-pass RO (seawater and 
brackish water systems, SWRO and BWRO, respectively), high-pressure RO, and ZLD technologies that 
generate industrial grade salt, shown in Figure 1 below. Final disposal of the salt product is unknown. 
Laboratory studies have demonstrated that NF concentrate contains sodium sulfate with some sodium 
chloride, and the permeate mostly consists of sodium chloride (98.5 percent). This treatment train was 
originally a pilot study that experienced stable operation for over two months and led to full scale 
implementation, beginning operation in late 2016.  

 

 
Figure 1. Hanchuan Power Plant FGD Wastewater Treatment System 

 

Appellate Case: 24-2123     Page: 97      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page S - 3 

2.3 Treatment of Landfill Leachate 
Dupont noted experience treating leachate from municipal landfills in both Mexico and China. Treatment 
consists of membrane filtration. Permeate is typically discharged and reject is disposed of in the landfill. 
Dupont noted, in China, landfill leachate has strict requirements for chemical oxygen demand (COD), 
biochemical oxygen demand (BOD), total suspended solids (TSS), nitrogen, and color. Typical treatment 
needed to meet requirements include biological treatment (anaerobic or aerobic) then a membrane 
bioreactor (typically a tube configuration) followed by a combination of nanofiltration and reverse 
osmosis. 

3. References 

1. Dow Water and Process Solutions. 2017. DuPont Notes Appendix C: Case Studies & Analysis of 
Reverse Osmosis to Treat Flue Gas Desulfurization Wastewater. (November). IWC 17-74. DCN 
SE08618A3. 

2. DuPont. 2020a. Notes from Meeting with DuPont Appendix A: DuPont Presentation to EPA. (15 April). 
SE08618A1. 

3. DuPont. 2020b. Notes from Meeting with DuPont Appendix B: Zero liquid discharge and water reuse 
at a coal power plant in Changxing County, China. (15 April). S08618A2. 

4. ERG. 2020. Eastern Research Group, Inc. Notes from Meeting with DuPont. (24 June). DCN SE08618.  

5. U.S. EPA. 2022. U.S. Environmental Protection Agency. Notes from Vendor Call with DuPont October 
29 and December 8, 2021. (14 November). DCN SE10245. 

Appellate Case: 24-2123     Page: 98      Date Filed: 08/20/2024 Entry ID: 5426423 



 

 

Appendix T – Ljungström Technology 

Appellate Case: 24-2123     Page: 99      Date Filed: 08/20/2024 Entry ID: 5426423 



 

Page T - 1 

1. Technology Description  

The Ljungström AdvX®-ZLD Technology consists of three major components: 

1. Spray dryer evaporator (SDE), 

2. Sulfur trioxide (SO3) control upstream of the air pre-heater, and 

3. AdvX® Air preheater upgrade. 

Ljungström markets the technology as a potential zero liquid discharge (ZLD) evaporation treatment 
alternative for the power generation industry. The technology routes a slipstream of flue gas around the 
boiler air preheater. The hot flue gas is used to evaporate wastewater. In the case of steam electric 